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1/10th SCALE RADIO CONTROLLED ELECTRIC POWERED 2WD RACING BUGGY

INSTRUCTION MANUAL
AL /HIREREAE

THE FRiEST

KCERARNICZOHRAZTZR BHRAICBD+RICEBEL TS,

Before beginning assembly, please read these instructions thoroughly.

(

OFIRISHIITIRICHAL THDE T, XV TFVAP/IN—Y DD OA VT FHURAPN—YIHET ZRE. EXPEHREES SBNELS
SEILLTREWV, XV TTHYAPEITORENLGAIE, BEVKS ICREMIFTREW,
DIRFEES U BEHI-—F—BHEZTRRVGDLEIZE W, ,
@ Take care not to lose parts or screws etc. when performing

maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly. P gp

\

Please keep and refer to this manual for maintenance or when ®
replacing parts. Users unfamiliar with maintaining and assembling ESHn
this model should contact their Kyosho distributor or hobby shop. THE FINEST RADID CONTROL MODELS
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BeD-H0DF=EIE SAFETY PRECAUTIONS

fHIIT - ETOFICB T EHRHF LT,
Please read carefully before assembling and operating your model.

BEI—7 ERPEFICERGHREDSRET BRI HBEHRETLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bik<—7o EROHEDOREE LSS, PoTRVWIIEWI EZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ COEmIF. AENGERIEHEELITY ., MATRHYEEA !
This product is a fully functional radio control model. It is not a toy!

@ C0EMmERE LTSI, EITHDMILTY, ETEDAVTF VR, T30 MEELESIHVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 VAV EEBBPRERDEMIE. BLAZRSERELGBRDTEN. REOK (BER) FhORRELHY XTI,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBMERSICEUR S IcHITTROFEEZ, BT HEFY LT,

In order to operate the model safely, adhere to following instructions:

e
S *TOHPEFSHOEERPHBICEAGHENRET BARMLHZBBMETLET.
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
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PROHIBITED
P CRICHN T HRIAZERBRE CTHEHHF < LEL, Fieo ML TICRIE BAMIEHHEST - BRI LIEWTEEL,
nNEAlE BEERCHS>TWBAILT RNNA REZIFHERICHEIITC BEPRRNEEDRERICEY FT,
fEEL,

Never disassemble or install batteries with the polarity reversed.

Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.

seek advice from modelers who have experience in assembling models.

Fik Hik
PROHIBITED PROHIBITED
P NEREBRD. EDOTEBROBY ETDT, +FBLTLIEEL, P38 - AT - HRDE TIRETEERNTIRED,

Fle. NEBRBFROWVBIHZIATOIEE - REIFEIFTIREL,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

ERDFEREBZVET,

Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.
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PROHIBITED
B 7O RGO EMFEE DD E B, P BEDEENBH LLE,
BRSO TL 2Ly bO—ILHTELGLEY . BEEPEHREDRRAIC FICETZERLE L TRARZANTLLEY, RRRHDOEEETEE
HYET, BE. BOOMEPEHRORERICGY £,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
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PROHIBITED
B ETEETUEWIFE VSRR,
1L.RRDEL RERE,
2LER, BEVETA,
RANTTHZERBRACGVET, Ffee MEOLIEY . HADKKICHED FT,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages.
( jor-d- = S . .
A B “BIEPT HEOBBRILDT8, RDT EEBTHFY CEEL,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
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PROHIBITED PROHIBITED
B L OB, RN EE ANV T EEL, B ETEDE—2—PAE— ROV FO—5—FBE>TVBDT.
Do not put fingers or any objects inside rotating and moving parts! THSGENWTLREEY, V7 RoBhhHh ) £T,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
\.
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AE *TOHPAZTFSLEVWERBEREOHETE L. MEERHRETIBNDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e
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PROHIBITED
Ay R=—PZ /= FIAN—GHETEDRMIFWNMIIETIERELT P ZET HEERFERNOBRTUCTERL. FEEETO>TLIREL,
<TfEEL, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.




P ETED. ETEEHEVEHILTERAA Y FEOFFIC L, BIREXE
BOBMZRYALTILEN, RIFFPEBDORR - RRNG EER
BHBADHINETY,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Hik

PROHIBITED

7T DIRTT AT BEND G Y ETOTEMEIGEDIF Y
LGaELWTLIREL,
Do not point the antenna towards another person.
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PROHIBITED
P ETEHE. BTRT 1 EEE L TLEEL,
Always run your car with the body shell mounted!
2k
PROHIBITED

B> TEEDBFACDETIE. BEDORERICTE) ETDTEPH T,
VYYD SEEIBEDEZITVNS ET A,
ML B, BRIDZNET B,
cKfeE Y B )l
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.
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PROHIBITED

P[5 CAREDE TRETEEEONTLREL,
BEICKY Y FA—IVRETHREDRREICGY T,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.
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PROHIBITED

P REDE K GAGFAPEEDE WG EIFRBEAOREIZ LEWT
{FEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

B EHRRIC, BEBDEREOMEA TVEWDREEE L T ZE LN,
Check all screws, nuts etc. on a regular basis for looseness.

P FEA T2 3 2 IN—Y LA DMAHPEFEDUGEIF LGN T T,
HEQRREZIET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




fthlcZz % Z 540 / ITEMS REQUIRED FOR OPERATION

BT TCIcnEBELRTE
Tools required ERATZIEDERVICIE. +9FBELTLETL,

= CAUTION: Handle tools carefully!

AE

] ToEHY—E BB EEHNEIASE
Accessories and recommended tools

Fv FMIA>TWBIR

—figia TR
TOOLS INCLUDED

Tools

WALy F W72 WSIFNTF B No.36231 BAALYFRSA /-
Hex Wrenches Grease Needle Nose PIier SPHFATITvI)—<T— Hex Wrench Driver
] — m SP KNIFE EDGE REAMER No.YKW015B

] KANAITOOL 6/ L > F 54 13—(1.5mm)
m KANAI TOOL Hex Wrench Driver(1.5mm)

BAR—IVTTTR ||||

@9@ Ball Diff. Grease W= [ I

No.YKW020TC

Scissors N
KANAITOOL 6% L >/ F K54 1\=20mm/F 4> 2= 1)

KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)

N =—=1

No.YKW025B
KANAITOOL 6/ L~ F R 54 /31—(2.5mm)
KANAI TOOL Hex Wrench Driver(2.5mm)

|
R A—RxA FBEEH

Policarbonate Paints

\@
I - f
w1 1

BHGY 34V TR
HG Joint Grease

B+FL>F
Cross Wrench
5

@ ®

a4
- @ L BRY7ZRSAN\—
HoTW151@/0TW152@ BhyvR—FA7 u 7;1‘/':' Ij '7k No.YKWO55BXB
avyLvF WoTtw151()/ oTW152( Sharp Hobby Knife Thread loc KANAITOOL Ry 7 & R 54 J3—=(5.5mm)
Shock Wrench v LT KANAI TOOL Box Driver(5.5mm)
Shock Wrench W BEREEH
ock Wrend Instant Glue @——a )
No.YKW070BXB

W+ RZA\— (]

Phillips screwdrivers (sizes: S)

3

KANAITOOL Ry 7 X 54 /3—(7Tmm)
KANAI TOOL Box Driver(7mm)

(O] S —)
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BRATERY—R-ZEH - 7 TTAX

Suitable servos, receiver, battery & electric speed controller

2F v R)VIY—RIESC(RE— ROV bO—5—) EigRiHE (7 OR)

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

0Dk ModhF vy F—RiEscoTaxsuEcy,  IEEH .
@This kit requires a 2 channel radio control set with 1 servo and 1ESC. Transmitter W o—K
No.82147 Servo
O7ORDERNE, TARIHBDBABESZICLTEN: o062 4GH %S (B4 F No.82273
.l_:or more information on the transmitter, kindly refer to the (& 1 OREZE) +H—7R KS-5031-09MW
instruction manual of the transmitter. Syncro 2.4GHz Tx/Rx Set SERVO
(w/Gyro)

W ETRNY T U — W RES e ~
Battery Battery Charger EMESCRE—FROarvbOo—5-)
Electric speed

controller

ERTZ/\yT—ITBELE
EALTZEL,

Use the suitable battery charger
for your battery.

GABR202A BT BiHA 1.
FNERERH T28GAC0100D Gens

TEanE

No. 71322B KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH / \w 7 1) — ace LiPo/\wT =707 0 2—%4d
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery {8 LTLIEELY,
No. 71324B KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH / \w 7 1) — Always use battery protector 2=
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery GAC0100D Gens ace LiPo battery | 115*'%%
No. GAB4202  Gens ace LiPo 4000 & kL-—k/\w% (60C/7.4V) protector when charging GAB4202. Receiver
Gens ace LiPo 4000 Straight Pack (60C/7.4V) No.82135
Syncro KR-331
WE—4%— ESC(RE— KT hO—5—) SER(E5)
Motor / Electric speed controller Receiver
. . No0.82146
7Z<F—%2— Brushed Motor 72 L RE—XR— Brushless Motor Syncro KRG-331
Tv A OTRAEH (&)
No.37021 No.82245 No0.37034 No.37051B Receiver with Gyro
Le Mans E—%— REAE—RFN\TZX V2403V R TSV LR U 240S ESC
(722+302—>) KA060-91W 75 E—42—H £—%— 13.5T/4WDHE (60A/MAX13.52—>) Sv, =
Le Mans MOTOR BA7KESC 60A STS% LE MANS 240GOLD LE MANS 240S ESC L DAl
(Brushed/30Turn) KYOSHO SPEED HOUSE Brushless Motor 13.5T (60A/MAX13.5Turn) Battery
KA060-91W Brushed WP A MAX
ESC 60A S-plug 25mm
AN
MAX
50mm 90~140mm
\‘
N J




7ORD%#(E PREPARE RADIO TRANSMISSION

@7 ORETDIEFICLIeh>TEY FLET,
Set up the radio as explained below.

MKT-231P-HXfEHE KR331GRfEK. 7T L RAE—2—%fICEHA
This manual uses KT-231P+, KR331G and brushless motor as examples.

KR331GREHITY v OZRE L TWBDTEY PTVBE COETZYR—FLET,

The KR331G receiver has a built-in gyro, which supports driving on slippery surfaces.
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ST.ITH. E

TxAI)E—TRZ
Fail Safe Button

~ e e e o e e = =

N\ _
& | PAV AR
Batt
attery
WAC-FIvhO-5-60  {) q" W Y—r—T
Electronic Speed Controller (ESC) Sensor Cable
— — 1 =\
Wx{ER C J| N
ﬁ Transmitter = —
— g
l [ W2 WE—%—
~ Switch Motor
=3 12 OFF
.
i S —= TS
W77 5 —R Khny J B = Antenna
Steering Servo Re:eiver
NAVF 427 AR 8=
— Binding Connector
@asH BHF @START
XERICENELY TS, Insert batteries into the Transmitter.
B —R/ESCO— FZRERICDE L, Connect the Servo/ESC Plug to the Receiver.
U LERRICEY FT B, Set trims of transmitter to center.
EERDR A v FEANS, Switch "ON" the Transmitter.
Ny 7 1) — EESCEHRTT 2. Connect the Battery Plug to ESC.
ESCDRA Y F& AN, [ Switch "ON" the Electronic Speed Controler.
| 7 A Zar 27k I Binding.
ESCELv b7 v T B, B Setup the ESC.
B ~)A—E#H L TE—2 DBV TV EHHER, ] Operate the Throttle Trigger to check if the Motor move correctly.
INY RIVEEH L TH —RHOBIWVT WS HHERR, Operate the Steering Wheel to check if the Servo move correctly.
@i h BB @FINISH
ESCDRA v Fatl5, Swith "OFF" the Electronic Speed Controler.
[ EEHDAA v Fat) 2, [2) Swith "OFF" the Transmitter.

»7ORtY FEEAGE, E—2—#E&%. Ny TV —ERRUAC Y FONICT BHIIT, 47
¥ Y—EBDLEICEE, FAVHEETESLIICLTLREEL,
3B When installing your radio system in your model, always make sure to set your model on
a stand so the wheels are free from any traction before turning on your radio and or
connecting your motor for the first time.

Caution




{37 THID = / BEFORE YOU BEGIN

MM CORNC TEDZ EISERELTLREE L,

O DFHAEZERHid BELEHT B,
@y FDABZERLH D,

HA—AR. FROBBVE LS. BEVRDDIRFEED . Hit T1—F—HEHE] FTTEEIRLE
O NEGEROILPT A XA ZMEZ GV S ICHESE(C L,"(EE LEHSHEIIT D, .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

Fv MR FERREIDES EXRNMIERRD Z L ADTVET, HEAEICIRTRABYVET DO THEIELTHSHEII TS

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale dlagrams
on the left side in each assembly step.

@/ |\WER@ D1 B / OTHER HARDWARE

3x10mm EX 3x12mm HSER 3mm Ty yv—-Fvh E2 EUVYT 4.8mm H~—Jb 5x10mm N7 >4
Screw F/H Screw Washer * Nut E-ring Ball Ball Bearing
l 5mm
(jumm @mmm m Q) @ @ @O
10mm 12mm 4.8mm
. 10mm
Ot X DESE /SCREWS
REVEX FrvTERX HIEX v hEX
Button Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ol Ol  ©mm oD
mEDHA

Explanation of the part number

AT TH

_ _ . Assembly Instruction

SUF—TSRF v 51— ORE Y
Part number of plastic parts with a runner. UTOOBBG 53/ —Yhy FEhTNBEE

/ F/ - v Id oo
UT006B Part number by which different
- parts are set selling.

&

uTooeed % N\ o056 '
UTO006B ;

Servo Saver Nut

T Y—RKte—N\—Fvhk

UT006B@ x1
Servo Saver Spring
Y—Re—N\—RTU>T

UT006B@® x1
Servo Saver Tube
H—Re—N\—F1—7

uT006B
Servo Saver Set
H—Re—N\—tv b

uT006B

—_— Servo Saver Set
UTOO6BG Y—RE—N\—tv +

SBAEICEON TV BRI — T DA

Symbols used throughout the instruction manual, comprise:

AELUTHEIITSRR, xIOvIBIERS, R, 24y MBEITTS ().
Pay close attention Apply threadlocker True-to-scale diagram. X Assemble as many
here! (screw cement). times as specified.
RAEITER, / BRI ERITEE TS, ‘ O #hvd3, AR,

Note the direction. e\ Apply instant glue Cut off shaded portion. For Right.

(CA glue, super glue).
BSIEICHITS, BRE Ao il 2mmDEBITB B) ERIR,
Assemble in the s X Must be purchased Drill holes with the L For Left.

ZEHE

pecified order. separately! Specified diameter.

TIRERS, N FIE39BELSITHEIITS, EBRRCKLIICHEIITS,

Apply grease. 9—,’ Ensure smooth, non-binding Assemble left and right
movement when assembling. sides the same way.




Screws / %

1-522608 x1 1-532606H x4 @ j“m“u 1-N3024 x4 92643 x1 92638 x4

CAP M2;6x8mm Flat Head Screw (M2.6x6) 1-S34008H x4 Nut(M3x2.4) Snap Pin 4mm Snap Pin 6mm

FrvTEX HIER Flat Head Screw(M4x8) Fuk AFvTEY AfvTEY

@Dm HSER

UTW0040 x2 UTW004 x11 m @[B @ @

Cap Screw M2.6x16 Flat Head Screw(M3x4) 1-N3033N x16 1-E025 x16 1-E030 x2

FruTER HSER 1-S34010H x10 Nut(M3x3.3) Nylon E-Ring(E2.5) E-Ring(E3.0)
Flat Head Screw(M4x10) 7 7F#F 18> Yz BNz

O0mm Om P
1-823012 x4 1-S33008H x16 @“:B

Flat Head Screw (M3x8
Cap Screw(M3x12) at Head Screw (M3x8) Aoy @mmz

FryTEX HS5ER

1-S34012H x2 Nylon Nut M4 gTW12F,7.°2"21 M4
Flat Head Screw(M4x12) FAOYF Uk XC,]“;";_'LL;X xM4) 96647 x2
HSER 10x12x0.2mm Shim
1-823018 x4 1-S33010H x1 v
Cap Screw(M3x18) Flat Head Screw (M3x10)
Fry7ex v7eA %Egmoo:s 2 5 ©
- X BRG1000 x8 UM120 x12
Set Screw M3x3 1-N4056FNB x1 1/16" Ball 3/32" Ball
tyheEx Flanged Nylon Nut (M4x5.6) ~ £—)k Rl
1-S23006F x2 1-S33012H x4 70T FAarFvh
Cap Screw(M3x6/Flanged) Flat Head Screw(M3x12) @mmﬂ
FruTCR(TSVIM) ¥IER 1-554004 x2
Set Screw M4x4
@(Imm @ummm EyRER \ @ '\IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII\
1-S13005H x3 1-833015H x12 1-N4045F x2 UT0200 x1
Button Screw(Hex/M3x5) Flat Head Screw(M3x15) Flange Nut M4X4.5 fj'atgead Screw(M3x35)
REVER HSEZ Fu R Maxd5) 75 FER
UT0200 x2
Flange BH TP Screw (M3x10
(©)((mmm @[)mmmmmmmm ek AV \]‘mml|||umm||mmm||mmu|||umm||mmm|||m|m||||m|m|m
1-S13008H x2 1-833018H x2 UT0200 x3
Button Screw(Hex/M3x8) Flat Head Screw(M3x18) Flat Head Screw(M3x45)
REVEX HSEX HIEX
S
Rubber Parts, ETC / S5/\—1\—Y. ZDfth SIL0300.8 x1
Silicone OIL #300
SUAVAA
‘SILICONE SHOCK OIL
#300cst (5wt 96512 x1
BRG001 x6 BRG002 x4 BRG003 x6 BRGOOTF x2 BRGO014 x3 Super Green Grease
Shield Bearing(5x10x4) Shield Bearing(5x8x2.5) Shield Bearing(4x8x3) Flange Bearing(3x6x2.5) Shield Bearing(10x15x4) Z—IN—H =5 1R
S—IVRRTYDY S—IVRRTYTY S IURRT DY PEPILNIPZ) S JURRT DY

ORGO3B x8 ORGO3BKx!  ORGO4SSBK x1  OTW1300 x4 |SCTOg1 SCO x2 alzrzg‘;ifg‘z x2
O-Ring(P3/Orange)  O-Ring(P3/Black) O-Ring (SS4/Black)  Adjuster O-Ring nner sponge gty
o5 i Yz TIvRE—0UTY AVF =KD TR
©l
1708B x1
OT253 x4 Antenna pipe
Shock Gasket 12mm 7> 77F/\ (7
Ay IARTY SC216B x2
Slipper Pad
FOUNZACYAVIS
UT002B@ x1
GearCoverSponge
POAN—RRTS
UT002B0 x1 SCT001SCO x2 OTT244SBO x2
Baltey Sporge Front Tire (Soft) Block Tire 50x83x36mm S
INYTV=ARLY TOYEAY (I TH) T84 +750x83x36mm S
SC246B x2
Battery Strap (16x200mm) )
Ny TU=ZrZvT
_/ 9es08x1 ] 96510x1
QY HG Joint Grease @@ High Durability Ball Diff.Grease OTW150-010) x2
Wit HG o512 ro R W) =54 R—ILFT 5 X Double Sided Tape
mEmT—7




Metal Parts / »%)Vix\—Y

©0 od

O <] O

RAN=FVI)v T AOVE—EZFVFY HDT7AFIVEZFVF132T

G

mr——1O
W0201B x16 SC242B x2 UT017 x10 UTWO004@® x1 0T225BO x2 OTW101-03@ x1 UTWO006 x2
5.8 Steel Ball 4.8mmxM2.6 Ball Nut ~ M3x6 Tapered Washer F Body Post Spacer 5x7x10mm Ball Diff Nut Works Front Offset Shaft
RAF=IVR—Ib  R—=jbFvk T—=IN=T v — FRT 4 —HRR| AR—H— R=ILTTFvk D=7V Ty v Tk
0T225BO x1 0T225B@ x1 UT006GM® x1
Slipper Spring Guide Slipper Spring Servo Saver Spring
e h— AVYIN=RTVYGT HAR  ZUwR—RT Y Y—REe—N\—RTV>T
UT008@® X1 UT008@ x1 OTW161 x1
Spur Gear Crip  Counter Pinion Gear HD Final Pinion Gear 32T

m ol

UM124 x1 BRG1000© x2
Tensionner Spring  2.6x6x1mm Washer
FYYAVRTI) Y TvTv—

—m Ol

UT006GM® x1 UT006GM® x1
Servo Saver Tube Servo Saver Nut
Y—Re—/N\—Fa1—7 H—RE—N\—Fvh

) E— |

OTW101-03@ x1
Ball Diff Screw
R—IVTTRY)1—

0T221B@ x1 PNGS4825 x1
Counter Gear Steel Pinion Gear(25T)
AT R—FF AF—IVEZFFv(25T)
OTW1270 x2 OTW127® x2
7o) Wide Drive Washer i‘f?ieéqum
TARRSAT Ty v— mm
OTW101-020 x1 OTW101-020 x1 UT012GM x2 0T225B0@ x1 T,
Ball Diff Shaft R Ball Diff Shaft L Servo Saver Shaft Counter Gear Shaft (I | i
FTE SR 1N Rl F 720 TR FRE— T AYVE—RTI T TBS0350 x2 e

Turnbuckle Rod (Steel/3x50)
2=\ 7)bay R (RF—IL/3x50)

T

OTW12 x4

Adjustable Rod(M)

TIvZAEY F(M)
Wtaggggyy

I I 0 urorse
OT248 x2 OT249 x2 3{”§ SSdFAA
Flange Shaft 3x26mm Flange Shaft 3x30mm
E I p I 1111 = e IIVII TR (IO T
UT018® X1
OTW159 x1 Servo Rod B
LW Gear Shaft H—ROw KB
BEATVFVITH | ]
= Ol.. ==
Q UT014 x2 OTW125CO x2 Shaft 3x64mm
King Pin Washer 5x7x1.5mm ~ ~ 77t 1
Uy Tye— UT013 x2
OTW151-01Q Shaft 3x43mm
OTW151-010x2 OTW152-010 x4 . “v7h
Shock Case S Seal Cartridge N
OTW125C@® x2
Universal Swing Shaft
@ AZNHNRATT DTk
(| mm ]
OTW152-01@ x2 OTW130@ x4 OTW153 x2 OTW154 x2
Shock Case L Spring Adjuster Ti Coating Shock Shaft 3x37mm Ti Coating Shock Shaft 3x49mm
vavo4r—2AL RTVVITT V% A8 — FRYA=TAVI Ay IYvTRIETMm  FRYA—T42I 3977 F3x49mm
UTW009© x2 UTW008® x2
Front Shock Spring MS Pink Rear Shock Spring MH Blue
TOVRRTIVTMS EV Y WP VI MH T IV—
OTW160 x2
UM119 x2
= Nt LW Slipper Plate it Ring glfvéll 0f1t -gze ><r1t
BEYI—TL—F =) iff Shaft Suppo
- TINYT F7 TN R— b
Q0 0=0
UTO11GMO x1 UT009GM® x1 OTW143 x1
UTO11GMO x1 Motor Guard Joint N Motor Gurad Support Stgering Plate
Motor Guard E—H—A—KTaA Vb E—g—A—FFR—t RFTUSITL—H
E—g—H—K
o o o
1
e —T°6° o
UT009GM® x1
Motor Plate ) O © © © © ]
E—42—T7L—+t
L B T © o ©
o © © ©
UT010GM x1 o ———D | ] &— =
Main Chassis (Gunmetal) K [ [¢) o

AT I—(HYAR)




Fiber Parts / 774 1\—I1\—Y

UTWO002 x1
Carbon Front Shock Stay
H—ARY 7avbravIRT—

UTW004© x1

Carbon Upper Deck A
A=K TYvIN=T v+ A

Plastic Parts, ETC / 7S5 XFv 7 I1\—Y

UT008® x1
Spur Gear 57T
RIN—F 57T

UTWO0O03 x1
Carbon Rear Shock Stay
A=K VY avIRT—

UTW0040 x1

FRP Upper Deck B
FRP7 v N\—Fv ¥ B

OTW101-01@ x1
Ball Diff Main Gear
R—ILTF TR VY

OT209B x2
Shock Piston
aAvIERRY

UT006

i (d)
OTW101-01@ x1

Ball Diff Nut Bush
R=IVT Ty T va

OTW101-01® x1
Ball Diff Stop Plate
R—IWTF TR T TL—k

-
OT210BKB x2

S29ITSIN—Y

UT006GM x1
Servo Saver Set
H—REe—N\—tvh

Shock Plastic Parts

LA43B x3
5.8mm Ball End
A-IVIVR

10




Plastic Parts, ETC / 75 ZXF v I1\—Y

UT001 x1

Bulkhead Set
IV~ QO N (8

OT252GR x1
Wing (Pepper mint Green)
IA G NIN—EU M=

UT002B x1
Gear Box
FrYRyIZ

OTW150-01@ x2
JJ Wing Side Plate
7

UTHOO1GR x1

UT003 x1
Wing Stay
GAVGRT—

—

= o1

N e

2
c——>
EI HI,
Q=]
&

8D Front Wheel (Pepper mint Green)
8D 7OV FRA—IL (RIN=Z M=)

T
\/< © )

8D Rear Wheel 50mm (Pepper mint Green)
8D U RA—/L50mm (N/A—Z hF =)

[uTo04 ]

UT004 x2

Suspension Arm Set
YAV 2av7-Ltvh

11



#7vavii—v | 97030

A=IL77 Option Parts

Ball Differential

) 96510
Ball Diff. Grease (White)
R—ILTT7TVR (H)

@) x12pcs

Tungsten Carbite Ball (3/32)
BT ATVH-INA MR-V (31324 F)

7L— bOmEER—I
rg‘ lCR—IL7 75U R %
= REDES

Apply ball diff grease to
both sides of the plate
and ball.

Oll-

BRG002 @

5x8x2.5

| d
uvvmg/@
L&

BULA,
Short one.

7T —
O iy

\7ii|ﬁ.'.,,,,,,,.n.ﬂi"’ﬁ/

OTW101-01©

96508
BRG1000 {cgint GfeasegBlack)
JaAvhITUR (B)
2.6x6x1Tmm o
x8
BRG1000
1/16"

OTW101-020—

RUA,
rg- Long one.
(-
Ball Differential

___OTW101-03@

=) Ol

©% orooassBK

S84

BETEE!
Note direction.

@/omm-m@

1.5mm Hex Wrench

Ol

TIVVIERLEEA,
E Flange partis not use. ngg%z \@

(d] BEISER!
g Note direction.
]
OTW101-01@® x1 OTW101-01@® x1 UM124\§
Ball Diff Nut Bush Ball Diff Stop Plate
RoILF Ty Tvva R—VF IRy TTL—F |
(&)

&\@/onm 01030
o

OTW101-01@
BRG014 \
10x15x4 \

BRG014

96647 10x15x4

10x12x0.2mm

12




R—ILF 7 DAL
Ball Diff Adjustment
B@QLOZIATARFAN—CEEL. XZEILTHET, ESK =» R AFZEEEL. @ZEILIE. @D R ARICEER I
{BGBET OELHAKE Y, EoTLESKEDTEETTEDER RUESHEWEEELDATHBELRDT, OEPZHET,

BIROTERELET, Now, hold the differential case firmly and rotate part @. If part
Secure parts @ and @ in place with two flat head screwdrivers @ rotates into the opposite direction to part @, no further ©®
and rotate the differential case unit it becomes tight. Then, tighten adjustment is necessary. If part @ dose not rotate, screw is
screw ©. When running the car, the differential must be tight, oth- too tight. In this case, gradually loosen screw © until part @
erwise it may be damaged. rotates.

1.5mm. 2mmL > FEERLET,
Use 1.5mm and 2.0mm Allen wrench.

r.- ETRICE 2 YR BERELET,
Ml Before running, attach the tires and re-adjust accordingly.

FYRYIR
Gear Box

Rlcv 7 EBLET,
' Temporarily insert shaft through.
C_J

uT0028H
OTW159

BIIIHET,
‘ Insert into slot.

O
5x10x4

UT0028H

0
\ s
rg- Remove shaft.
(-

0T225B0

uT0028H
) — (o) &
1-S33015H
FH M3x15mm
2.0mm Hex Wrench
T—42—H—F
Motor Guard Q@W]m(
1-S32606H
FH M2.6x6mm
UT011GMO®

13



FrRyIR ey
Zer — _
Gear Box Py Otion Parts UuTwoo1

1-S33008H
FH M3x8mm UTO09GMO

uToosd CNC Motor Plate (Gunmetal/ULTIMA)
INCE—2—TL—F AV ARTIVTAR)

92643

R-Pin 4mm
EVIDIKEITEDES .
Ty bLET, s
Set so pin holes are N -
horizontal. T /FH M3x8mm

©

Y EEE!

!- Do not over tighten!
C_J

Q \
[

(o) | (o )

E mm(} (o) &

1-S33008H
FH M3x8mm

UT0200 UT020@
FH M3x35mm 9 FH M3x45mm Q
7 Ho2—F+
Counter Gear
OTW160
Slipper Plate
/ SC216B
/ Slipper Pad
OTW159 /

(- N\

BE! \EEER
‘ Important! Note the
sl direction.

RDEINCTZ VMY b
L%,

Note direction of flange is set to
outside as per diagram.

e [ |

=Dl

v 7 M OEE THEDIA
HET,

F7Tavin—-y Tighten to face of shaft.

Option Parts

SCW021B UTWO016

x2pcs x2pcs
(]

0T225B@
0722580

HD Slipper Pad (Scorpion 2014) | | Dual Slipper Sheet (White/ULTIMA) ,1\‘-’\"40?\‘6'?;\‘/3 H@ @
HDR21\-1HyRONRI-E17200) || FaTWR =5 GOANTITAR) vien ™

14




FFaviN—y

ﬂ ¥ 7y IN—ay R
Rear Upper Rods 25

Option Parts

Lassg  RightHand Screw . \||||||IIII|||||||IIII||IlI|mIIIIIIIIIIIIIIIIIIIIIIIII‘
/ OTW151B@ Titanium Adjust Rod 38mm x2pcs
/OTW152B@ FRAVTIvA Ay R 38mm
R
60— O orwiz | W0201H |
T / Wz Light Weight

\5N§201 B S Left Hand Screw wE @ X5pcs

Ve ~N | 5.8mm Hard Ball (5pcs)
@ LA43B 5.8mm /\—R7R—)b (5pcs)

5 N ® N LA43H
_—
u 10 ) 10
N ~~~—Y @ x12pcs
W0201B/@ 2 Ball End(5.8mm/Hard/12Pcs)
\ ) R-IVIY R (5.8mm//\-F/12Pcs)
ﬂ Uy sRT— s
Rear Shock Stay CS M3x48mm
\ 2.5mm Hex Wrench
@H 1-533015H
b e N ... ][O
v‘\vszws
- Q ~J CS M3x18mm
EorEES !
Use l/J;\)per hole. UT017\®/® \ S g uToo1H
L2 —_

1-S33008H -

FH M3x8mm y
.. DA~ (| (o) €

. ) <" 1-833015H

@IB ' ' /\‘ B FH M3x15mm

1-N3033N S, A

Nylon Nut M3 1-S33008H

FH M3x8mm 1-N3033N

Nylon Nut M3 rﬁ]iﬂ:i_i.%f.!
tDREES Note direction.

Use upper hole.

m YRRy
Rear Suspension

UT004H

(o)

uT0200@
FH M3x45mm 9

s ‘
uT015 \ 1
\ uT004H Y

FTavin—y

Option Parts

Wo0141V
® x10pcs

M3x6 Tapered Washer (Blue/10pcs)
T=IN="7vv—(FIb—)

1-S34010HT

FH M4x8mm
FIDREXER!
x5pcs g E- Important ! Note screws length!
Flat Head Screw(Hex/Titanium/M4x10/5pcs) 1-S34010H {

HSLRMAXI0)(AYIR/FE/SA) FH M4x10mm E

1-S34008H

15




DY INTFv)7
Rear Hub Carrier

5x7x1.5mm

BRG001

.4
/ /’7’ il
5x10x4 BRG0O01
5x10x4 / 2
OTW127© X

m'wvx&yvay —
Rear Suspension ¥avIN=y

Option Parts

EE! @AECER
m@&’)tt‘t‘yhbii @ x10pcs

Important ! Note direction.
Set as shown in the figure.

Ml FLET, &
Set on to the outside hole.

)
1-S33015H

FH M3x15mm —— A
~‘ R \}\'

M3x6 Tapered Washer (Blue/10pcs)
T—IN=7vv—(FIb—)

5
=

1-S54004
SS M4x4mm

Aoty FLET,

— — ' ] H
1-E025 S« N~ S 4 Set on to the outside hole.

P /0 \\

1-S33015H
FH M3x15mm

UT004i[
1-S54004
SS M4x4mm

BE! mECER
‘ DLy LET, UTo04Hl @ 2.0°
Important ! Note direction. :

Set as shown in the figure.

16




H—Rt—/\—

Servo Saver

-

r.g- N
4,

o= [

==

\\W
| s@\&g\uey

14/

___uToosGMA

1-N3033N

Nylon Nut M3 (=) T

—
= UT006GMO

®Ob

/UTOO6GMG
gl

____UT006GM@®

T —uTo06GMEA

o Ol

BRG002

| 5x8x2

BRG002 /

5x8x2

1-N3033N
mERDEET,
Nylon Nut M3 Flat surface must be align
1-533008H @ = -E
FH M3x8mm
ATFT7IT248y K preryaryrm—
Steering Tie Rod Exo Option Parts
Right Hand Screw e 1] o [T T
LA43B ‘ Titanium Adjust Rod 50mm x2pcs
(S / N F227Jv A0y K 50mm
A OTW151B@
O/@ @\ / OTW152B@ W0201HB
@ TBS0350 i i
by ) R ngEht Weight
58 \ > / S
Nl

BE @ x5pcs
Left Hand Screw

~

&)
>
D

5.8mm Hard Ball (5pcs)
5.8mm /\—R7R—)U (5pcs)
LA43B

—_

.\‘@) x12pcs

Ball End(5.8mm/Hard/12Pcs)
R-ILTVR(5.8mm//\-K/12Pcs)

\




Do not over tighten! Check and

g makes sure it move smoothly.
1-S13008H ‘\
BS M3x8mm © ||:]]

BROO7F

AT7IT2140v v -
mSteering Tie Rod 9@ WHTEIRIBEHIERLET,
=

1-S33018H =
FH M3x18mm—___ ,

1-S33018H
FH M3x18mm

FTaviN—Y
Option Parts

W0141VB

® x10pcs

M3x6 Tapered Washer (Blue/10pcs)
T=IN=Tyv—(TIb—)

78287 yNN—avk

ExY FTvaviN—y
Front Upper Rods Right Hand Screw Option Parts
(\ LA43B ] Jo [T
- . 2pcs
(S N Titanium Adjust Rod 38mm xep
OTW151B@ ~ 7 Wk
@/ A | OTW15250 FHITIvAOY K 38mm
/ 0 owiz | WO0201H |
/ i Light Weight
Left Hand Screw He @ X5pcs
\E/ngm B 5.8mm Hard Ball (5pcs)
LA43B 5.8mm /\— RR—)b (5pcs)
4 N
@ ™~ LA43H
=
%
- L @ -@ x12pcs
W0201B—— Ball End(5.8mm/Hard/12Pcs)
R-IV I R(5.8mm//\-F/12Pcs)

o J
JavhbavsRT—
Front Shock Stay @H
- \ 1-N3024
M3
1523012 i (@)
CS M3x12mm 1-523018 @
CS M3x18mm
LDREES,

Use upper hole.

UT001H i | “‘ mmmmmﬂl@@
A /

1-833015H

FTaviNn—y
Option Parts

W0141VB

Nylon Nut M3 | ©) & )
@ 1-823012 A
x10pcs CS M3x12mm

M3x6 Tapered Washer (Blue/10pcs)
T=IN=T7v%—(FIb—)

1-N3033N

18



mm:r/ MR YaY p—
Front Suspension . I\To‘t-:rilire'iion! Front

a1 O

UTWO006

UTO01El

DT ETR!
? Do not over tighten!

1-S33012H
FH M3x12mm

uTo01El

uT014

FFoavinN—y \ I
Option Parts QO NN ] uT001El

AEITER!
Note direction !

UTWO006

2

Inline 0 mm Offset

Front Wheel Shaft (ULTIMA)
TZOaVERA—=IVIv T+ TIVT4R)

mm:r/ MR VY

Front Suspension
1-833015H
FHM3x15mm &

12/

é 1-S33015H
F/ FH M3x15mm
&
A

53 - utor7
) |

1-N3033N

UT003H

1-N3033N

FFvavin—y

[ ™

Option Parts
% § MAURILL
s (O f H (s e
X1Zmm
FH Mdx10mm M3x6 Tapered Washer (Blue/10pcs)
@ @ F=I\=7yv—(FIV—)

19




-~

VH2ZEMTLTREETLL
MANET,

Press the W mark with your
fingernail and insert it all the way.

4

OO
OTW1300
©/OT253

S
v OTW151-010
OTW152-01®

avgLoF
Shock Wrench

\ﬁ% __—OT2108KBEl
N

=

OTW151B@®

/OTW1 52B©

OTW151BO®
_—0TW152B0®

an

1-S32606H
M2.6x6mm

oT21 oséaﬂ I @
& o

&

YT DEED
EEFThLAHET,
Stop to face of a
step of a shaft.

W0201B
=0 -

—_—

OR

SIL0300-8 P3/

SIL0300-8

SLICONE SH0cK oL
#4300t (1750t

2avoFAIb
Shock Oil
EXxtv b7y /782 VYCER M) VA A IV#300,

Ty TDWWI—XTIdFiEEEBER T AV A A)IV#300— #400 & FERTEE T,
Basic Setup / Front A and Rear C piston with silicon oil #200.

Font and Rear B piston with silicon oil #300 -#400 for Hi-traction track.

O O
(99 | (o3
012098l 0T209BH 0T209BH

Front / #200 Rear / #200
Front / #300 Rear / #300

Piston

Low Traction
STD Klt Standard

Front /Rear
#300 - #400

High Traction

©)

ORG03B
P3/Orange

0oT21 OBKBEI

W0201B
538

ng

OT210BKBH

G03B

Orange
9% oroooeE

0T210BKBH
0T210BKBH

T2OQB 5]

/‘3
/‘5

AEITER!
EDESNTZVIHREICEYET,
Note direction. Flange is on inside.

FTaviNn—y
Option Parts

Light Weight
BE

&) s

5.8mm Hard Ball (5pcs)
5.8mm /\—R7R—)U (5pcs)

20




LohWEDE T,

v 7 M REETRUAHRD LA AV EREET, ’ Tighten closely.
Fron t rg- Insert shaft all the way and remove excess oil. -
v =
Short

avILUF
Shock Wrench

FAIVEANET,
Fill oil to this line.

OTW151-01©
/

=

=

OTW152-010—__

FTaviNn—y
Option Parts

UTWO0090
Pink

%Kit standard -
Fine Selection F Shock Spring Set(MS/MH/2pcs/Ultima)
TrAELIYay 700 N av IR T ) G b
(MS/MH 2A/7IVTAR)

OTW123

0T210BKBH

\’\

\

@S x2pcs

Front Shock Spring Set (S/M/H /2pcs/Optima)
708397V Gk SIMHRAIATT43)

UTWO008

) Bl )

> @OMM x2pcs

7> ®OMH x2pcs STy 1)~ 8
#Kit sta);d‘;rd ;]EI /k7 SX 7" ) /7 |:| Kit Staggiard
Fine Selection R Shock Spring Set(MM/MH/2pcs/Ultima) ock 5pring MR
TP LTSI NNV IATIV TR | UTW009 SOFT <@ FRONT SPRING > HARD
(M/MH 2 A[7IVTAR) Fine Selection F Shock Spring Set (MS/MH/2pcs/Ultima)
TPAEGYI IO 2RI ek MSMHIATIVFA) s MS M MH H
OTN 124 ?m Szﬁock Spring Set (S/M/H /2pcs/Optima) SILVER PINK BLACK YELLOW GOLD
siver Black g8 Gold ) e o (M A ) |_OTWI230 | UTW009@ | OTW123@ | UTW009® | OTW123@
@ @ UTW008 SOFT REAR SPRING HARD
\\\ b Fine Selection R Shock Spring Set (MM/MH/2pcs/Ultima) ‘ »
©Sx2pcs OMx2pcs @Hx2pcs TPAVELISIA I RTY S0k MHXVH 2ATIFAR) S M MM MH H
oTW124
Rear Shock Spring Set (S/M/H /2pcs/Optima) A " SILVER BLACK YELLOW BLUE GOLD
USRI IATI TN SMHINATZR) | oS bt e oPena), )| OTW1240 | 0TW1240 | UTW008@ | UTW008® | OTW124@

21




24

wWHITEEE!
% Do not over tighten!
(-

avy
Shock

uToo4A
OT210BKBH I

0T210BKEBH
1-N3033N

Nylon Nut M3
1-N3033N
Nylon Nut M3

@,-"( ' -

W7
ZR) vavsrEETEKES
ICBWIET,

Install the shock to move
freely by own weight.

1-S23012
CS M3x12mm

SMMADTRITEY FLET,
‘"l Mount to the outside hole.
C_J

J
Shock
HHTEE uTo040 )
gz Do not over tighten! ‘
. 9 OT210BKEH ‘,\\‘-v\»\r*‘\‘@’

©0f

1-

Nylon Nut M3

1-S33015H

FHM

$ 0T210BKBI
\ ~
W@ uTo04Hd

1-N3033N _ \ \§7‘4

Nylon NutM3 L > /
o S
V2

N3033N
L
iy

B

3x15mm

2avIhBEETEKES
[CERDAHIE T,

\ Install the shock to move
~ freely by own weight.

o))
é SMIIDTIT Ly FLET,
Mount to the outside hole.
1-S33015H
J FH M3x15mm

N




*h7L—hk
Ay N—HEKEBESIHHET.

Radio Plate
@ Q r.g‘ Tighten the stopper for turns easily.
UTWO004
FH M3x4mm 1-S33010H
UTo04EE \ FH M3x10mm
\ =

UTW004®

2
@UTWOO4

?FH M3x4mm

UTW004©

UTO004H
é\ EQ 1-N3033N
Nylon Nut M3
1-S13005H
FH M3x5mm
AhTL—b
Radio Plate 1.S34010H
FH M4x10mm
UTWO04
9@ FH M3x4mm\
UTW004 B
= FH Maxdmm \ = UTWo04 Z
\1]  FH M3xd4mm @
(& @

©0

;5;, <l ~
NS

grssmow
@ @ FH M3x8mm
g-swmm-l
FH M4x10mm

23




*HA7L—t AE—RIV hO—5— 277 BB BIEE,
Radio Plate Attaching a speed controller fan.

= UTW0040@
g i ' CS M2.6x16mm
§ 1708B
1-513005H

1-S33008H EFH M3xEmm

FH M3x8mm © 1.553003
BiEt - S i @ Bssmaamm
Receiver f flas) = :_:(j

¥ > "N <}R /UT001 9

g -833008H
FH M3x8mm Z2—Ravra—5—
ESC

Va— b AT Ny T —%ESHS
ESC mount for short type battery

- (©
= Mot

UTWO004®  yToO2GMEL—
JUTWO004 E1

UT002GME1 5 >
JUTWO004 E1 >
. V / z
AE—Fkarvto—5— 8 ‘
ESC -
UTWwWoo4 9 8
FH M3x4mm
AhTL—h Ya— AT Ny T —EEIRE
Radio Plate ESC mount for short type battery
UT002GM®
Battery Sponge

®OoH

1-N3033N
Nylon Nut M

UT002GMI]
/UTWO004 ili]

1-S33008H
g FH M3x8mm

24




AFT7)5—Ray K
Steering Servo Rod

oom & (5

1-S32606H
FH M2.6x6mm

SC2428 uT006GMH

L

O—7a77/IV Y —HRA
For Low Profile Servo

/

p
@ ) @ UT006GME
© SANWA . JR . KO
N
N UT006GMH
<@ s @) HITEC
N uTo06GMEA
3] FUTABA . KYOSHO
N\ AN J

7\7‘-7")‘/'7‘*7“—7]"\1:1"/ 3
Steering Servo Rod

A7V —RDZ1—FIIVEREL F—RABDR I TH —RR—VZEBNNIET,

Make sure Steering servo is in neutral position before installing servo horn.

UT0200
FBT M3x10mm

BENEFEA
Not Included

I
1-833008H /E

FH M3x8mm

BEMTITEE h
‘ Important ! Note direction.
RTTITH—R
Steering Servo A B B A
uT001H uToo1d utoo1d uToo1H
38-39mm 39.5-42mm
d 'Y d [
o Lad o Ll

€ O—TOY—REEHT 2158

!- How to install the low profile servo.

{

9@1-833008H
FH M3x8mm

9 @1-8122608
FH M2.6x8mm

25




32 EFes

00

BRG003
4x8x3mm /

/

UT008®

57T

BEITER!
HokRlcty FLET, BRG003
Note the direction. 4x8x3mm
Set as per diagram.

)

FFTavin—y

Option Parts

OTW126B

Spur Gear 51T/48P(Black/for Brushless Motor)
AN=F4 51T/48P (7599175 L AE—4—F)

UT0028H

B
Motor

E—2—EciR
Motor Wire

E—4—. €Y ——71L
Motor and Sensor Wire

1-S23006F

A ammioe

1-S33015H
FH M3x15mm

CS M3x6mm

DVEDTVAEMIET,

@ @ 1-S53003

g SS M3x3mm

&

Use small amount of grease.

FrORICHE *&ﬁ@?’%ﬁaﬁ’é?(?‘(\
EELEY,

Tighten the screws with one sheet of
paper inserted between both gears.

e

92643

FYLIIIAN—IDREBBLTLEELY,
Refer page 30 chart for gear ratio.

26



ZAY IT/rI —lv SCT001SCO SAPOIAMI BRIy MLET,
Tire Whee rg- Set with tire logos on outside.

Soft /

SCT001SCO®

UTHOO1GR

/—vf\ Y

o g ’;"
O

0T224SBO
Soft

0T224SBO

2L "A—Ib
Tire Wheel

SC246B

S ;_}'ﬁo /17 -.
3\5 = P @’D

W=7 BRG003
) ‘( CS
Q) J\LC oy 4x8x3mm

23— bRA TN TIV—EESRE
ESC mount for short type battery

HHIEEER! F Nut M4
X rg- Do not over tighten!
@\ —
a ® L4

1-N4055N
Nylon Nut M4

=

70V h2AY
Front tire

DR e
Rear tire

27




mrﬁ?/r—t‘y b/ RAVE

Body Cut / Paint f
HARTH—IVEFE>TRT 1 ZHY FLET,
Cut and make holes the body using guide decals.

;

- D
=iz 13

D v ® .l
=

N
N

S>>
NN — S
\U/ oy \
g
OTW150-0©

@ Rignt Side]
@ Leit Side

.,,

o awtans corywe utino

X

UTD002® ULTIMA ‘87 WC Worlds Spec Cut Line Guide KYOSHO CORPORATION  PRINTED IN TAIWAN

UTB0020

@Right Side
(ALeft Side

® Right Side
(© Left Side
BERITRR TR PBENZHRVET,
Before painting, use a neutral detergent to remove any oil residues and dirt.

RAFVITY— b ERAICBE>TIRF VI LET,
Apply window masks on inside oof body.

NVMIVL NI G3LNId NOILVHOd¥0D OHSOAM
)
(5)

30643 WM1_1 OPTIMA MID
'87 WC World Spec 60th Anniversar: 'y Limited

0TB251@

RUA—RRA FAXTL—CTRAIZEZELET,

Paint with polycarbonate spray on insiude of body.
NIN=ZV MU=V HF—EEGER
Approx blending ratio of the Peppermint

KKERUAD—RRAMRAS—RFERT2%E XKMETVIIVAZ—EFERT 5156
*Use water-based lexan paint % Approx blending ratio of the water based acrylic color
White 70% \“,"\,F,fitEOBBY + 60%
Green 30% ,\EAI\’;IQEHR?\?_%YG?EIGEN 40%
Blue | L8 s ST U DS — R BT BRAIFITRY H—R XA ST — BB TEN,

% |f using water based acrylic color, please apply clear color for polycarbonate first.

28




71'1‘7‘-‘47“-‘73—11/
Body Decal
BER R TAREDFREC Z—IL— M EIEHLET, RO SRR R ToK TR TAERT Y H—DOMEEFS LTS L LB RO LB W TT,
rg- After painting, remove the protective film from the body shell. r‘ K FAEIREGRDSRATYA—2EEETEET,
) We recommend to use dish detergent to fix the position of the decals. Add few drops of
detergent to water and apply between the decal and body, then position the location. Make

EBESIETHSERL—RITEENVET, sure that there is no air left between the decal and body when applying.
! Follow the numbers in order when applying for best result.
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RTA—
Body

39/

92638

tyTay
Setting

1-534010H H'5 E R (M4x10) ZHEER#EHBE/ \V R T

DRAIVFICBEIET,

Loosening the 1-534010H Flat Head Screw(M4x10)

half a turn will make the handling milder.

FFTvavin—y

Option Parts
UTHO01 WT /Y

1-S34010H

UTHO002 WT /Y

FH M4x10mr§

OTT244 MB /H

SCT001 MB/HB

= TN
V/ZN\
77 TN
{ ()
© x2pcs ® x2pcs © x2pcs O x2pcs
8D Front Wheel 50mm WT White 8D Rear Wheel 50mm WT White Block Tire 50x83x36mm MB Medium || Front Tire 50mm MB Medium
8D 7AVRA—Ib Y Yellow 8D VY RA—Ib Y Yellow A= R H Hard 7OV k1Y HB Hard
OTH245BK/SCB /W OTH246 W /Y SCH005BK /W /SCB SCT003SB/MB/H
x2pcs x2pcs | | For 2.2 Front Tire x2pcs|| For 2.2 Front Tire
8Hole Wheel 50mm ek || 8sP Wheel 50mm WWhite || 2.2in Front Wheel Ak 1 2.2in Front Tire o8
8R—IVRA—I W White 8SP RA—Ib Y Yellow 224VF 70V MRA—IV SCB Satin 224VF 7AVMAY HH
OTW131 OTH248 WB / YB FAT202 SB
x2pcs For 2.2 Rear Tire x2pcs

Mold Inner Sponge (50mmHard)
E—IVRAVF—REID

2.2in Dish Rear Wheel
224VF Tava Vv RA4—IL

W White
Y Yellow

For 2.2 Rear Tire

2.2in Rear Tire
224F Vi1 ¥

© x2pcs

@)
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Exproded Vie
pay: AR

W

45—
Motor

uT0028H

BRGOO1
UT002BH
0T225B®

QOHH
/

uT020®@

Gear Box

FYRYIR

Differential Gear
TIFY -

um119

BRGO02
oTW101-01@
/

OTW160

 sc2i68
/ 0T2180@
SC2168

N - UT008®
SoU pnaéagas 1-S23006F BRGOO03
9664\7 Sl ORGO3BK
UMI24 S~
O@ oTW101-03@ ™,
BRGO14 _ - 4 |
.~ 0 N | BRGO14
\ OTW101-01@/ N oTwi01-01@ |
~e. ORGO4SSBK / ! @
So 0TW101-03@ UM119
e BRGI008 / @O OTW10<)2® E
OTWI01C >~ _BRG100@x8 / B )
\\\B\RG100@ okea OTW101-020 o s
OTW152 Rear Shock
Tire * Urvavy
214% SCT0015CO® Front Shock
/ JOvhavy
UT/HOO1GR __OTW152:01@ omwist
__0TW151-01@
© ___0Tw1300
@/OT\NBOQ OTW1300
O
s @/OTWBO@
/ 3 :
OTT234580 VUTWOO8G
) UTW009@
UTHO02GR ;
GEAR RATIO CHART 025
- 1-E025
Pinion Final Ratio &« OT2098E 0T2098H
Standard 57T| Option 51T /1 f025 @/1 f02s
20 10.80 —— "
21 10.29 /0T209Bn /0T209Bﬂ
22 9.82 ORGO3B ORG03B
gi 2(3)3 S omnosE S~ onosE
25 8.64 ___om2s3 _oms3
26 8.31 <G S ___0TW152:01@ ©) O™W151-010
27 8.00 7.16 X =
28 7.72 6.90 Spur G?ar 51T/48P
29 7.45 6.67 (Black/A or Brushless Motor)
Z/\—#47 51T/48P
30 7.20 6.44 O s b xE—5—F) oTW1s4 __owis
31 6.97 6.24
32 6.75 6.04
33 6.55 5.86 ~__OT2108KBH
34 6.35 5.69 S
35 6.17 5.52 @/OTNOBKBE __om2i08keA
g? gg; __0T2108KEE ﬁ ____0T2108KBE
38 5.09 OT210BKBE
-
39 4.96 —
40 4.83 @
41 4.71
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ULTIMA ‘87 WC

Parts List

1-S22608 1-523012 1-S23018 |

© [ fmm

Cap Screw(M2.6x8/10pcs)
F+ v TEX(M2.6x8/10A)

O ummm

Cap Screw(M3x12/5pcs)
FryTER(M3x12/5A)

O

Cap Screw(M3x18/5pcs)
FryTER(M3x18/5A)

1-513005H
BH
©(m

Button Screw(Hex/M3x5/10pcs)
R ER(M3X5)(N\YTZ/10A)

1-513008H
BH
(©

Button Screw(Hex/M3x8/10pcs)
REER(M3x8)(N\Y I Z/10A)

1-S32606H
©)um

Flat Head Screw (M2.6x6/10pcs)
HSER(M2.6x6)(N\YIRZ/10A)

1-S33008H
FH
(©) P

Flat Head Screw(Hex/M3x8/10pcs)
HYZEZMIG) N ZZ/10A)

1-S33010H
FH
(o) mmm

Flat Head Screw(Hex/M3x10/10pcs)
HSER(M3X10)( N\ Y2 Z/10A)

1-S33012H
FH
(o] mmmm

Flat Head Screw(Hex/M3x12/10pcs)
HSER(M3X12)(N\YZZ/10A)

| 1-S33015H
(©))

Flat Head Screw(Hex/M3x15/10pcs)
HZEZ(M3x15)(N\v7R/10A)

1-S33018H
FH
()] mmmmmm

Flat Head Screw(Hex/M3x18/10pcs)
HIER(M3x18)(N\vZZ/10A)

1-S34008H

C,

Flat Head Screw(Hex/M4x8/10pcs)
HIER(MAX8)(N\Y 7 RX/10A)

" (o))

Flat Head Screw(Hex/M4x10/10pcs)
FZER(MAX10)(N\Y T Z/10A)

| 1-534010H | 1-S34012H

" ()] ymm

Flat Head Screw(Hex/M4x12/10pcs)
HZER(MAX12)(N\Y 7 Z/10A)

1-523006F
©

Cap Screw(M3x6/Flanged/5pcs)
FryTERM3X6/7ZIAF/5A)

1-S54004

©m

Set Screw(M3x3/10pcs)
v FER(M3x3/10A)

1-554004
©

Set Screw(M4x4/10pcs)
v FER(M4x4/10A)

[FA551 |
oli—

Screw Pin 2x11xM4 (4pcs)
271 2a—E> 2x11xM4 (4A)

(1-N3024 |
©H4

Nut(M3x2.4/10pcs)
7+ MMM3x24/10A)

©H

Nut(M3x3.3) Nylon (5pcs)
FvhM3x33) F10O> (5A)

|

Nut(M4x4.5) Flanged (10pcs)
+v M M4x4.5) 75> (10A)

-N40S5N
O

Nut(M4x5.5) Nylon (5pcs)
Fv M M4x5.5) F1a> (5A)

1-N4056FNB

o

Nut(M4x5.6) Flanged Nylon (5pcs)
FvMMAX5.6) 7Y FAOV(5A)

ﬁﬁ

E-Ring(E2.5/10pcs)
EV>J(E25/10A)

1-E030

C

E-Ring(E3.0/10pcs)
EU>7(E3.0/10A)

CEZ,

Snap Pin (10Pcs)
A+ TE/(10Pcs)

92643

1

Snap Pin(4mm/10Pcs)
2w TE2(Emm/10PA)

96647

O

10x12mm Shim Set(0.1/0.2)4pcs
10x12mm & Lty M0.1/0.2)&4MAY

Ol

O-Ring(SS4/Black)10Pcs
0U5(SS4/7595) 10A

©

O-Ring(P3/Orange) 10Pcs
OU>J(P3/4L ) 10AY

©l

O-Ring(P3/Black)10Pcs
0> 5 (P3/75 V)10

1708B

@

Color Antenna (Black/4pcs)
NZ=TUTF BFvvTT4N

Shield Bearing(5x10x4)4Pcs

=)V RART) 2T (5x10x4)4 A

Shield Bearing(5x8x2.5)4Pcs
=)V RNT )27 (5x8x2.5)4 N

Shield Bearing(4x8x3)4Pcs

= )URNRT )7 (4x8x3)4 A

H © x2pcs
O O x8pcs

Flange Bearing(3x6x2.5)2Pcs Shield Bearing(10x15x4)2Pcs Diff. Thrust Bearing
TV INT) 7 (3x6x2.5)2 N =)V RNT )7 (10x15%4) 244 TIRZARTUV(1A)

0T209B OT210BKB

Xx2pcs

CAP M2.6x8mm
Shock Piston (OPTIMA) Shock Plastic Parts (Black/OPTIMA)
2avIERNY (FTT4R) 23V TIIN=Y (TZVI /A TTAX)

O0T221B 0T225B

k 1 e
Steel
AF—Ib
- OL_| e
@ O x2pcs (c]
@ @[ﬂ W\Yj@ F Nylom Nut M4
© (d] e
Gear Set (OPTIMA) Gear Shaft Set (OPTIMA)
FYvh (FTTAX) FYHTbv b FTT4R)

| | | 0 o
Flange Shaft 3x26mm (2pcs/OPTIMA) Flange Shaft 3x30mm (2pcs/OPTIMA) 3/32 Ball
7579V 7 FEx26mm) QA/ATTAR) | | 757 VY 0 T RB3x30mm) QA/F T T 4 ) 3/32R-)b

@H X2pcs @U
BB 5x8x2.5 x2pcs
O x8pcs
Ox1 2pcs
@'U BB 10x15x4
O-Ring SS4
Yellow (Black)

Ball Diff ( for Belt Drive / OPTIMA) 10x12x0.2x2pes

R=IVT TNIVNRSATRB/IATTAR)

OTW101-01 OTW101-02

TW101-03
e
=10
<]

g
O gz

%o

Ball Diff Gear (OPTIMA) Ball Diff Shaft (OPTIMA) Ball Diff Screw (OPTIMA)
R=IVT7FY (A TT4R) R=IVT 7Y% T MATT4) | |#=7727Y1-(4774)

Red

e {5 0Ol

(=] x2pcs Universal Swing Shaft (2pcs/Optima) (0] X2pcs

AZIN-FIVAA VT 2w T QNATTAR)
oTW127

® x2pcs @‘Mﬂ]lﬂ

© x2pcs

Wide Wheel HexDriver(2+1mm/OPTIMA)
T4 FRA—=IVINT £y bR+H1mMm2A/A T T74)
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ULTIMA ‘87 WC Parts List

oI 1, O~ WIN o=—ze-

© x2pcs O x2pcs UTW0090® x2pcs
MH (YeIIow
[2.0)x2pcs
@l] @ﬂ STD Type x2pcs P
Xx2pcs Xx2pcs FH M2.6x6mm

I x6pcs
@U x4pcs

Gunmetal Damper Front (2pcs/87WC OPTIMA MID)
HYAZZVIN— 707 b QABIWCA T T4 IV )

OTW152

ol I 18 Ok FANA

x2pcs O x2pcs UTW008® x2pcs

m (Blue)
@l[)mm

FH M2.6x6mm

l x6pcs
@B x4pcs

Gunmetal Damper Rear (2pcs/87WC OPTIMA MID)
AYAZZVIN=1)F QABIWC AT T4 IV )

o[l 1B, Ol

O x2pcs

Front Shock Case (GunmetaI/chs/MID)
TV bV =R (HYARRNATT4IZYR)

OTW130 OTW160 SC216B

Ol O

© x2pcs O x2pcs

O [N 1@ e

© x2pcs O x2pcs

Rear Shock Case (GunmetaI/chs/MID 87WC)
VY 23vr—X (A A22N/Zy K 87WQ)

Spring Adjuster(Black13mm/2pcs) LW Siipper Plate (7075 OPTIMAIULTIMA/SCORPION)
ATVGTI% A% (779713mm/2pcs) SR/ TU-b S T7 AN TARIAT-EEY)

Slipper Pad (2pcs/Scorpion 2014)
Ay1=1%y R QNAI-EFY 2014)

O 1mm (i ]

Ti Coating Shock Shaft 3x49mm (2pcs/MID 87WC)
FAYA=T4573997%7 F3d9mm QN2 K 8TWC)

Shock Gasket 12mm(4pcs)
Z3avIART Y 12mmiAA)

Ti Coating Shock Shaft 3x37mm (2pcs/MID 87WC)
FAY2=-7475739774 7833 Tmm A2y K §WC)

.

Turnbuckle Rod (Steel/3x50/2pcs)
2=\ 7)bay K (RF—)U/3x50/2X)

Adjustable Rod(M)
TVvAAY (M)

LD

E ' )

LW Gear Shaft (7075 OPTIMA/ULTIMA)
BEAAVFYIY TN T075/F T 74T IVTAR)

HD Final Pinion Gear 32T (OPTIMAUItima)
WIPAVEZ AT RF-ME TN A)

W0201B

©0

5.8 Steel Ball 10Pcs
580 AF-IVR-JL1I0AY

4 Bmmiht2.6 Ball Nut (2pcs/Scorpion 20t4)
AgmmdS5-lit /M NAI-E /0

346 Tapered Wesher (SivertOpcslULTIMA)
67157574 IONITIVFA)

Ball End(5.8mm/Black/12pcs)
R—IVI K 58¢(12pcs)

O

Works Front Offset Shaft (ULTIMA)
T=JRTA/NF TN TH TIVT4)

—m

]

Servo Saver Shaft (Gunmetal 87WC Optima Mid)
=== 7 (AR GWCATTARZYE)

Tensionner Spring
TYYIVATIT

Shaft 3x43mm(ULTIMA) King Pin (ULTIMA)
2w 7 R3x43mm (FIVT4) FOEY TIVTAR)
Shaft 3x64mm(ULTIMA)
2w 7 R3x64mm (7L T4 )

) DDH

Gear Box (ULTIMA)
FYRYIX ﬂ)ln—%?)

UT006GM

Bulkhead Set (ULTIMA)
NI~y Ry b (FIVT43)

UT003

O
(d] O SS M2.5x18
Wing Stay (ULTIMA) Servo Saver Set (ULTIMA)
DAVIRT—TIVT4R) H—Rte—N\—tvbtFILT4<)

uT004

Suspension Arm Set (ULTIMA)
YAV T-Ly b (TIVTA4R)

UT008 umite |

© CAP M2x10mm

Oo

x4pcs
Diff Gear Case & Pulley (ULTIMA) Diff Ring
TIFTr—R&T—)— (FIVTA) TV

SC246B

0 | )

Battery Strap (16X200mm)
Ny T )= Sy (16X200mm)
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ULTIMA ‘87 WC Parts List

UT009GM OTW143

[b)
Q0 _0=0 BB 3x6x2.5 x2pcs

Motor Plate (Gunmetal/ULTIMA)
E—2—TL—+TILT1T)

UT010GM

HD ST Link Set (OPTIMA Mid)
HDSTUY 4y b (#7743 YE)

/Kﬁzl l° -
o © © © ®
L™ e " o
O © ©O (O = ——
© ©
o o L@ —T6° ° %
| ) ° o

Main Chassis (Gunmetal/ULTIMA)
A= (A AR/TIVTAR)

UT018

11GM
=== #odv—smL ”//////////////////ﬁ
\_HIIIIIIIIIIIIIIIIIIII (2]

*There is no
(OO0 D &

logo mark.

000
50

I

sl

Motor Guard (Gunmetal/ULTIMA)
E-2—A=FAVAYTIVTAR)

UT020
\|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||\ © FH M3x4mm x10pcs
" ©® FH M3x35mm x1pcs @m

"\I||||||||||I||||||||||I||||||||||I||||||||||I||||||||||||||||||||||||||||||||||||||||\
© FH M3x45mm x3pcs

M3 Screw Set (ULTIMA)
M3 7 Ja—ty b TIVT43)

UTWO002 UTWO003

Servo Rod (ULTIMA)
H—ROv K FIVTAR)

© FTP M3x10mm x2pcs

O

x2pcs
Carbon Front Shock Stay (ULTIMA)
H—RY 7AY 3y IRT—TIVTAR)

UTWO004

Carbon Rear Shock Stay (ULTIMA)
=R Y3y IRT—(TIVTAR)

(]
FH M3x4mm x3pcs ~ FH M3x10mm © CAP M2.6x16mm x2pcs

©pm @ Of ef],

FH M3x8mm x2pcs  BH M3x5mm x3pcs  Nut M3 x2pcs

Carbon Radio Plate (ULTIMA)
A—RY AR TL—k TIVT4<)

©mm G (Jummm

PNGS4825 SIL0300-8 96512 |

#!tlll:sl[llilrﬂ

SS M3x3mm

Steel Pinion Gear(25T-48P)
AF—IVEZH > Fv(25T-48P)

OTW150-01 OT252GR

Silicone OIL #300 (80cc)
1) 7 AL #300 (80cc)

Super Green Grease(Extreme Pressure Type) 20x2
A—=15=9) =TV A BRESAT) 29

® x2pcs
© ©
L o
Wing Side Plate (JJ ULTIMA) Wing (Paper mint Green/Javelin)

TAVG (T NP NNIN=Z VNG )—>

UTHO002GR

TAVIHARTL = TIVTAR)

UTHO01GR

8D Front Wheel (Paper mint Green/2pcs/Ultima)
8D 70 bRA—IV (NIN=Z VM=V N7 IVTAR)

OTT244SB

8D Rear Wheel 50mm (Paper mint Green/2pcs/Ultima)
8D )V RA—)L50mm (NN\—=Z2 M=V NTIVTAR)

SCT001SC

//\\
(2] x2pch—/®x2pcs

Front Tire (Soft/2pcs/with Inner/Scorpion 2014)
FOY AV (VT N2NA VF— 3/ A2~ A2 2014)

© x2pcs ® x2pcs
Block Tire 50x83x36mm S
T 0wy 24 +50x83x36mm S (4 771 <)

OTB251

oL
Non-Decoration Body (87WC OPTIMA Mid)
/v7AL—avRT 4 @IWCH T T4 IV )

UTD002

UTD0GZ0. ULTINA ‘7 W Wrids Spec Cut Line

Guide

Decal Set (ULTIMA 87WC)
ThH—IVEY b (7IVT 1 <8TWQ)

¥ =R\~ VIR L TL AL AU HB Y E T,
ZDia. KBN\—YREHZATNTVET,
Note that some parts are not sold as spare parts!

% ANT /A T2 3V IN—VERIEWEBT 1 b ETEZEL,
Please see the website for spare & option parts prices.

www.kyosho.com [=]"
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ULTIMA ‘87 WC Option Parts List

1-S34010HT
x5pcs

(0 mm

Flat Head Screw

x2pcs

(Hex/Titanium/M4x10) Titanium Adjust Rod 38mm
FRIFSER FRUTIvAAYE
x2pcs x12pcs
H/Hard
([ Jo [T Jmmmm [0,
Titanium Adjust Rod 50mm Ball End(5.8mm)
FEUTIvAMOYE R-IVIVF

0T252BK/OR/R/W/Y SC224BKB/RB/ WB/YB

BKB Black

i RB Red
Wing R ke Yo | | small Wing WB White
atid R Red RE—IVILVYT YB Yellow

SEE
=1

5.8mm Pillow Ball (64Titanium/12pcs)
58mmEDR—)IL (64F 2 N2A)

X
SCWo021B UTO016 UTWO001

x2pcs x2pcs

T

Inline 0 mm Offset

Front Wheel Shaft
7YV bRA—ILI¥ T+

UTW005B UTWO016

RIN—F

HD Slipper Pad

CNC Motor Plate (Gunmetal)
HD ZUwN—I\y R

CNCE—%2—TL—}

Stabilizer (ULTIMA)
AZESAH—

O

M3x6 Tapered Washer (Blue/5pcs)
M3x6 7—/\—T v+ —(7Ib—/5A)

PNGS4820 ~ PNGS4836

Dual Slipper Sheet (White/2pcs)
TaATIVAYYIN=2 =k (RTAM2A)

)

Light Weight

5.8mm Hard Ball (5pcs)
5.8mm/\— FAR—JV (5A)

Steel Pinion Gear 1/48 Pitch PNGS4820 20T PNGS4829 29T
AF—IVE=AVFY 1/48E Y F PNGS4821 21T  PNGS4830 30T
PNGS4822 22T  PNGS4831 31T

PNGS4823 23T  PNGS4832 32T

PNGS4824 24T  PNGS4833 33T

SS M3x3mm %PNGS4825 25T  PNGS4834 34T

PNGS4826 26T  PNGS4835 35T

Steel Pinion Gear PNGS4827 27T  PNGS4836 36T

KITSTD  PNGS4828 28T

OT210RB

© [

CAP M2.6x8mm

Shock Plastic Parts (Red/OPTIMA)
2avITZIN—Y (Ly I TT4)

OTW128B
1' x4pcs

A
OT __Zee

01@ x2pcs 010 x2pcs Goldx2pcs o

Ol Ol == 0= g

FH M2.6x6mm

I x6pcs

x2pcs x2pcs

Gold Damper Front (OPTIMA)
7OV bd—IVREYN—(FTT 1<)

I Ok

Xepcs Xepes Goldx2pcs
FH M2.6x6mm

OlOI=
I x6pcs
Gold Damper Rear (OPTIMA)

x2pcs X2pcs
@Ux4pcs
UYd—IVREYN—(FTT7 1)

UTWO009 OoTW123

Black
AR

\

@S x2pcs OM x2pcs OH x2pcs

(=)

Yellow Silver

" OMS x2pcs N\ GMH x2pcs

%Kit standard

Fine Selection F Shock Spring Set(MS/MH/Ultima)

TrAveLyvar7aybravyx7 ) 5ty | | Front Shock Spring Set(S/M/H /2p/OPTIMA)

(MS/MH/ZILFA ) FOYH3Y RISk SIMH 2AAT74R)
UTWO008 OoTW124

%Kit standard

Fine Selection R Shock Spring Set(MM/MH/Ultima)
TP o33y IR TGy

©S x2pcs OM x2pcs OH x2pcs

Rear Shock Spring Set(S/M/H /2p/OPTIMA)

(MM/MH/7IVTA) Y3y 9 A7) 7y b (SIMH RAIATT4)
Kit Standard
Fy MESE
SOFT <¢m FRONT SPRING > HARD
S MS M MH H
SILVER PINK BLACK YELLOW GOLD
0TW1230© UTWO009©® oTW1230 UTWO0090® 0oTW123@
SOFT ¢m REAR SPRING B> HARD
S M MM MH H
SILVER BLACK YELLOW BLUE GOLD
0TW124© 0oTW1240 UTW008© UTW0080® 0TW1240G
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ULTIMA ‘87 WC Option Parts List

50 mm Tires / Wheels

UTHOO1 WT /Y

8D Front Wheel 50mm
8D 7OV biRA—Ib

WT White
Y Yellow

UTHO002 WT /Y
2N\ /N

S_—
7~

8D Rear Wheel 50mm
8D UYRA—IL

WT White
Y Yellow

OTH245BK/SCB/W /Y

x2pcs

BK Black
SCB Satin
W White
Y Yellow

8Hole Wheel 50mm
8R—IbRA—Ib

OTH246 W /Y

x2pcs
8SP Wheel 50mm W White
8SP RA—Ib Y Yellow

OTW131

x2pcs

Mold Inner Sponge (50mmHard)
E—IVRAVF—RRID

OTT244 MB/H

'O x2pcs ® x2pcs
Block Tire 50x83x36mm MB Medium
T0v72,4Y H Hard

SCT001 MB / HB

© x2pcs ® x2pcs
Front Tire 50mm MB Medium
avkaM4v HB Hard

Blushless Motor

for

Brushless
Motor

o~

LE MANS 240S ESC(60A/MAX 13.5T)
Jb+=> 2405 ESC(60A/MAX 13.52—2)

37051B R246-8584

for

Brushless
Motor

Silicone Sensor Cable 210mm
) averY—4o—7)b 210mm

for
Brushless
Motor

82262-200

Racing Sensor Cable 200mm
L—oG % —4—2)0 200mm

LE MANS 240S Brushless Motor (15.5T)
b+ 2408 ISV LRE—R—15.5T

Ve 240 I—IVF T5YLAE—2—13.5T

2.2 inch Tires / Wheels
SCH005 BK /W /SCB

For 2.2 Front Tire ) x2pcs

BK Black
W White
SCB Satin

2.2in Front Wheel
224VF 7OV MRA—Ib

SCT003SB/MB/H

For 2.2 Front Tire
LA o

@ )

9)(2[& ®x2pcs

2.2in Front Tire ﬁ%ﬁé‘dium

224F 7AVF2AY H Hard

OTH248 WB / YB

For 2.2 Rear Tire x2pcs

2.2in Dish Rear Wheel
224VF Ty Vv RA—Ib

WB White
YB Yellow

FAT202 SB
Tire

For2.2 Re

2.2in Rear Tire © x2pes
224VF )Y 2AY

540Class G-Series Motor G2X(Single 20)
54075 R G¥—XE—42— G2X(Single 20)

Blushled Motor

60A Brushed ESC KSH KA060-91W
KA060-91W 75 E—%—FFA7KESC 60A

Le Mans MOTOR (Brushed/30Turn)
Le Mans E—4%— (753:30%—>)
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ULTIMA ‘87 WC Option Parts List
GAB4202

GA-B-60C-4000-2S1P-HardCase-8
Gens ace LiPo 4000 X kL— /v %7 (60C/7.4V)

GAC0100D

Charger Safeguard 2-6S Battery Protector
Gens ace LiPo/\w7 ) =707 52 —Q-6/L/FER)

SPEED HOUSE 7.2V 22HV Ni-MH Battery
SPEED HOUSE 7.2V 22HV Ni-MH /\ 7 1) —

SPEED HOUSE 7.2V 36HV Ni-MH Battery
SPEED HOUSE 7.2V 36HV Ni-MH /X 7 1) —

=72

SP Knife Edge Reamer Plus
SPHA7TyI)— =TSR

36261B

KRF Stainless PC-Body Scissors Straight

KRF A7V LR RUART 1Ay EZ— A L—F

362628

KRF Stainless PC-Body Scissors Curve
KRERTY LR RUART A hy2—Hh—T

96510 |

==

High Durability Ball Diff.Grease (10g)
BRAMAR—ILT 791 Z(10g)

YKW015B

\

KANAI TOOL Hex Wrench Driver(1.5mm)
KANAITOOL 6L > F K51 /\—(1.5mm)

W020TC

KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
KANAITOOL 65 L > F K54 )\—(2.0mm/F42 > 31— k)

KANAI TOOL Hex Wrench Driver(2.5mm)
KANAITOOL 6£8 L > F RS /3—(2.5mm)

YKW055BXB

KANAI TOOL Box Driver(5.5mm)
KANAITOOL Ry 7 & K54 13—(5.5mm) YKWO055BXB

YKW070BXB

KANAI TOOL Box Driver(7mm)
KANAITOOL 7R 7 R K5 A JA—(7mm)

=

SIL0200-3

Ly

Silicone OIL #200(30cc)
)22 F AL #200 (30cc)

SIL0300-8

Silicone OIL #300(80cc)
1) AL #300 (80cc)

SIL0350-8B

Silicone OIL #350(80cc)
<17 A )b #350 (80cc)

SIL0400-8B

Silicone OIL #400(80cc)
1) F A )b #400 (80cc)
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"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.
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The service mentioned below is available only for Japanese market.
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